



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1168.2017**
 Manufacturer : **BGD**

Sample name: **Base Lite S**
 S/N: **BG0446064A**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	6443	6358	6524	6532		5586	7289
	2	6379	6309	6448	6504		5511	7066
	3	6359	6290	6428	6555		5601	6918
	4	6396	6310	6472	6538		5537	6843
	5	6319	6274	6449	6400		5705	6702
	6	6256	6212	6341	6345		5630	6505
	7	6210	6170	6351	6381			6413
	8	6238	6201	6290				6450
	9	6059	6064	6252				6389
	10	6001	6002	6322				6390
	11	5902	5916	6154				6390
	12	5882	5919	6088				6412
Wing tip	13			6019				
	14			6017				
	15							
	16							
	17							
	18							